
ite'
PARTS LIST

sxL.Ao
GHAIN SAWS

uT1 0045 E
UT1 0045 F ...... (OId Blue)
UT1 0650 B ...... (lnt'l)
UT1 0650 C ...... (OId Blue - lnt'l)
UT1 0712 ...... (Old Blue)
UT1 0739 ...... (Big Red)

PART NCI. I9834.A
Printed in U.S.A.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



For Models with UT#s, !!.r.r.rr,.rrrrrrrrr.rrrrr.rrr.lrrrr use PARTS LIST NO.

UT#s PARTS LIST NOS.
SXL.AO 1 0045 . r r . r.. r r r r r r t t r .. . .. r r. ! r r r r t t r t. . r 24224 Reu, I

1 0045 A.........rrr.ri.rr.rr..rrrrrrrrrr 24228 Reu. 2
10045 B ..........t.rtrrrrrrt.t...rrrrr 2422A Reu, 3
10045 C .........r...rt..rrrrtrrrt.trt.. 24224 ReY. 4
10045 D .........rrrrrrrr......rr.rrrrrr 24228 Reu. 4

NOTES
UT#s PARTS LIST NOS.

2 01996, Homelite, lnc.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



STARTER

t

TORQUE SPECS
ITEM ln/Lbs Nm REOUIRED
NO LOCKTITE
3 ........... 1 8-24......... 2.0-2.7
1 3 ......... 40-50......... 4.5-5.6
17 .........70-90......... 7.9-1 0.1 ... RED 262
18 .........70-90.........7.9-10.1 ... RED 262

[ssenaaues

3

15

-.4 t

W TO MODULE
(SeFig.2,#161

NO. PART NO. DESCRIPTION otv
1.
th
2
3
4
5
6
7
8
I

10
11

12
13
14
'1 5
16
17
18
19

4.A067262A
I cAO7o27I sszsr
I zzoaa atI soasrI a+q$I ssesa e
I as+a+z
I r.e e+++e

lL s4lz7
I f.R ssazs
I L s3862

I sezos
I 80648
I f.n essez e
I L 70018 A
L G7fi7

58963
80899

A 948s0

STARTER-Complete (Old Blue)
STARTER-Complete

PLATE- On & Off
NUT- Hex Locking
SWITCH & LEAD
BUSHING-Starter
SHIELD-Spring (lnner)
SPRING- Recoil
PULLEY-Starter

BUSHING-Spring
ROPE-Starter (48")

WASHER-Flat Nylon
WASHER-Retainer
SCREW-Hex (1 O-32 X 1 12"\

GRIP-Starter Rope
INSERT

BUSHING-Rope
SCREW-Hex (12-24 X 11116)

SCREW-Hex (1 2-24 x I I 1 6)
LEAD-Ground (Solid Staie)

ALWAYS FURNISH MODEL AND SERIAL NUMBERS WHEN ORDERING PARTS.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



TG]IITTOl{

t,
T 4

SWITCH
(See Fig.

1, #19)

NO. PART NO. DESGRIPTION rtv'

1

2
3
4
5
6
7
8
o

10
11

12
13
14
'I 5
16
17

58757 E
70901
01101
58756 A
81117
83002
81206
840s6
58765
94588
82248
80899
94326 1

75078
94589 AS

A 94850
A 33055

STUD-Shoulder
WASHER-Lock
SPRING-Starter Pawl
PAWL-Starter
NUT-Hex (s.Jn6-24)
WASHER-Lock (5/16)
NUT-Center Lock (#1 0-32)
WASHER-F|aI (s/16)
SCREEN-Starter
ROTOR-Magneto
SCREW-Hex Washer Hd. (8-32 X 3/4)
SCREW-Hex Hd. (12-24 X S/16)
PLATE-lgnition Coil Mtg. (Solid State)
KEY-Woodrutf
MODULE & CORE
LEAD-Ground (Solid State)
TERMINAL-High Tension

2
2
2
2
1

1

2
1

1

1

2
3
1

1

1

1

1

TORQUE SPECS
ITEM In/Lbs Nm REOUIRED
NO LOCKTITE
1 ........... 70-90......... 7.9-1 0.1 ... RED 262
s ....,...... 1 s0-200..... 1 6.9-22.5
7 ........... 40-50......... 4.5-5.6
1 1 ......... 15-20......... 1.6-2.2 .....BLUE 242
'12 .........70-90......... 7.9-10.1 ... RED 262

;t*,

[sseuaues

4

t". 
"--

ALWAYS FURNISH MODEL AND SERIAL NUMBERS WHEN ORDERING PARTS.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



HAI{DLE and GTUTGH

TORQUE SPECS
ITEM In/Lbs Nm REOUIRED
NO LOCKTITE
2 ...........90-120....... 10.1-13.5 . RED 262
7 ...........70-90,........ 7.9-10.1 ... RED 262
9 ........... 70-90......... 7.9-10.1 ... RED 262

Note 1 - See Page 9 for Guide Bar and Chain Numbers.

NUMBERS WHEN ORDERING PARTS.
5

Note 1

16

18

NO. PART NO. DESCRIPTION otv,

1

2
3
4a
4b
5
6
7
8
I

10
11

12
13
14
15
16
17

A 98080
80428 1

82223
59651 19
59651 18
95937
63291 A
80867

IaA 59043
I aoaoz
I erooa
L 7oeo1
f.A 95088 A
L 02661

84065
96757
95935
81225

HANDLE BAR-Flush Cut
SCREW-Soc Hd. ( 1/4-20 X 1)
SCREW-Flat Hd. (12-24X1 114")

BRACKET-Handle Bar
BRACKET-Handle Bar (Old Blue)
SPACER
CLAMP-Handle Bar
SCREW-Mach. Hex Hd. (12-24X914")
BUMPER SPIKE KIT (Accessory) r'

SCREW-Hex (12-24 X314") ;
NUT-Hex {12-24)
WASHER-Lock (#12)

HAND GUARD
DECAL-Hand Guard

WASHER-Flat
WASHER-Spring Wave
wASHER-(5/16)
NUT (12-24)

1

1

4
1

1

1

1

4
1

2
2
2
1

1

1

1

1

1

o ASSEMBUES

NO. PART NO. DESCRIPT!ON oty

18
19
20e
20t
21
22
23
24
25
26
27
28

29
30
31
32

f.A 70618
I

| 703se
L 70400

58750 26
58750 25
81089 2
81124 A
83018
65064
65746 B
64124

A 95459
58833

f.A 69480 CI eszoo te
I

| 67053

| 6e461
L 95054

GUIDE BAR PLATE KIT
PLATE-Guide Bar (lnner)
PLATE-Guide Bar (Outer)

COVER-Drive Case
COVER-Drive Case (Old Blue)
NUT-Hex (3/8-16)
NUT-Lock (318-24)
WASHER-Lock (3/8")
WASHER-Thrust (Outer)
RACE-lnner
BEARING-Roller
SPROCKET & DRUM ( 7 Tooth Std)
WASHER-Thrust (lnner)
CLUTCH ASSEMBLY

PLATE-Clutch
SPRING-Clutch
SHOE-Clutch
COVER-Clutch

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

3
3
1

ALWAYS FURNISH MODEL AND SERIAL

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



OIL FUTP ANd DRTYECASE

28 16

\^

_g

*

2

3
7

I
Gr,-*'t; 9a

9b

22

23

[sseuaues

TORQUE SPECS
ITEM ln/Lbs Nm REQUIRED
NO LOCKTITE
1 1 ......... 150-'180..... 16.9-20.3
1 5 ......... 20-30......... 2.2-3.3
20 .........70-90......... 7.9-1 0.1 ... RED 262
25 ......... 1 5-20 ......... 1 .6-2.2 ..... BLUE 242
26 .........70-90......... 7.9-10.1 ... RED 262

6

NO. PART NO. DESCRIPTION Otv

'l

2
3
4
5
6
7
8
9a
th

10
11

12
13
14
15

16

l-.A 69371
I ssszs z
I sszes
I zosog os
L R easgs
f.A 59819L ss7s4
f.A 63717 C
L s6607

A 08896
oR SggSO.t

67475
67476
58308 B

5971 0
96453 2
82564
80742

- 86301

OIL FILTER ASSEMBLY
TUBE-Oil Line
,O'RING

TUBING-Rubber (21I4")
FILTER-OiI

LtNE-Oit
GROMMET

CAP-F|ller Oil
GASKET

DRIVECASE ASSEMBLY(OId Blue)
DRIVECASE ASSEMBLY

STUD-Guide Bar (3/8)
INSERT-Threaded
SEAL
GASKET-O|I Reservoir
COVER-Oil Reservoir
SCREW-Thread Form. (6 X 1/2)
SCREW-SeI (Not Shown)
PIN-Cotter

1

1

1

1

'|

1

1

1

'I

1

1

2
2
1

1

1

I
1

1

NO. PART NO. DESCRIPTION Otv
17
18
19
20
21
22
23
24
25
26
27
28
29

63225
93039
u2a4
80864

f.A O0OO7 AI ssozaL see26
00001
82248
80899
63355

A s9806
A s9804 A

SCREW-Guide Bar Adjusting
PIN-Bar Adjusting
NUT-Lock (114-2ol
SCREW-Hex (12-24x1")
PUMP-Automatic Oil

"O" RING
SEAL-Felt

WORM GEAR, OIL PUMP
scREW-Fir (8-32X3t4")
SC REW-Hex (1 2-24 x 91 1 6)
GASKET-Crankcase
LINE-Oil (Discharge)
FILTER-Oil (Manual Oil)

1

1

1

1

'I

2
'1

1

3
4
1

1

1

ALWAYS FURNISH MODEL AND SERIAL NUMBERS WHEN ORDERING PARTS.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



:,2Ai

TORQUE SPECS
ITEM In/Lbs . Nm REOUIRED
NO LOCKTITE
1 ........... 1 00-1 50..... 1'1 .3-1 6.9 . RED 262
20 ......... 40-50......... 4.5-5.6 ..... RED 262
27 .........65-70......... 7.3-7.9
34 .........70-90......... 7.9-1 0.1
35 ......... 70-90......... 7.9-10.1

EilGINE and FUEI T]ANK

[sseuaues

7

8
19

8
It
'l
I

13

10

.11

NO. PAHT NO. DESCRIPTION otv

1

2a
2b
3
4
5
6
7
I
I

10
11

12
13
14
15
16
17
18
19
20
21

22
23

63407
A 088S5

I oR oasas g
l_

| | 
oA 6es23

I L 64083
I oeoae
L Toslo s7
f.A 69499 1I es+sr
I os+sa
I ogsoz
I sosss
I azzse nL 6eso1
l-.A 65736
I pzaz n
I sasseL se;27 A

75074
93s95
70306
59705
58319 A
581 90

SCREW-Shoulder
FUEL TANK (Old blue)
FUEL TANK

FILTER-Fuel
FELT FILTER

GHOMMET
TUBING-Rubber (9 1/4")

CAP-Fuel Filler
VALVE-Check
FILTER-Fue| Cap
CHAIN-Bead
RETAINEH
scREW-Pan irU. 1*O X il+1
GASKET-FueI Filler Cap

CRANKCASE
SEAL
BEARING
STUD-Cylinder

KEY-Woodruff
CRANKSHAFT
SCREW-Tox
WASHER-Lock
RING-Retaining
BEARING-Ball

3
1

1

1

1

1

1

1

1

1

1

1

1

1

1

'I

1

4
.,|

'I

2
2
2
2

NO. PART NO. DESCRIPTION

24
25
26
27
28
29
30
31

B
32
33
34
35
36
37
38
39
40
41
42
43
44
45

A 69054

loAas+tt a
I 93369
L 6ee1e
T.A 68438I zstzoI o+ars
L se436 1A
f.A 94219 AI ssses or
I n gsesa
I s+tza
I s+rzs
| 93e83 02

I e3e7e
I 93980
I garss R
I esget

63547 S
l-.A 69714
L ss7z1

83061
96212

HOLLER SET (31)
ROD-Connecting

BEARING
SCFIEW-Cap Soc. Hd.

PISION & PIN
RING-Retaining
RING-Fletaining
PISTON RING

MUFFLER ASSEMBLY
SPACER-Muffler
CAP-Muffler & Shield
SCREW-Hex Hd. (12-24 X 2 1 14")

SCHEW-Hex Hd. (12-24 X 1 7lg')
SPACER-Muffler
SCREEN-Spark Arrestor
BAFFLE-Mufflet -

PLATE-Muffler
BODY-Muffler

sPARK PLUG (CJ8)
CYLINDER

GASKET - Cylinder
WASHER-Lock (114")

NUT (1/4 - 28)

1

1

1

2
1

1

1

2
1

2
1

2
1

1

1

1

1

1

1

1

1

4
4

ALWAYS FURNISH MODEL AND SERIAL NUMBERS WHEN ORDERING PARTS.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



THROTTTE HA]{DIE And CABBURETOR

35

,,.V 25

27

31

NOTE 2 - A06727 2 lncludes the same items as 406727
NOTE 3 - A06729 2 lncludes the same items as 406729

22
26

[sseueues

36s?
it 38v./d

NO. PART NO. DESCR!PTION otv

1

2
3
4
5
6
7
8

I
10
11

12
13
14
15
16
17
18
19
20
21
22a

59274
59718
63260 A
63253
59678 B
59722
70310 37

A 68371 C
A 07048

06738
86324
58773 3A

A 65272
58319 A
63589 A

A 59822 B

68130 1

A A7047
59763
80891
83046
80921

A 06727 2

GASKET-Spacer
SPACER-HeaI Dam
RETAINER-Reed Valve
SEAT-Reed Valve
VALVE.Reed
GASKET-Carburetor
LINE-Fuel (9114")
CARBUBETOR-Walbro
CARBURETOR-Zama
LABEL-Homelite@
PIN-Cotter
COVER-Air Filter
NUT-Air Filter Cover
RING-Retaining
ELEMENT-Air Filter
BRACKET-Mounting
ROD-Choke
GROMMET KIT
ROD-Throttle
SCREW-Hex (1 2-24 X 7 18")

WASHER-Lock (#10)
SCREW-Hex (10-32 X 2 11116"\

COVER-Throttle Handle(Old Blue) (NOTE 2)

1

1

1

1

4
1

1

1

1

1

1

1

1

1

1

1

1

1

1

5
2
2
1

NO. PART NO. DESCRIPTION oty

22b

23
24
25
26
27
28a
28b
29
30
31

32
33
34
35
36
37
38
39
40

r^
I

L

A-.A

A

[.A

t
A

A
2

B

06727
67752
9567'l
58405
58409
80560
58859
06729
06729
63290
86301
93209
94142
59011
63302
58362
93783
59293
74388
5981 8
67634

COVER-Throttle Handle
BUSHING-Pin (Not Shown)
PIN-Throttle Latch
SPRING-Throttle Latch
RING-Retaining

SCREW-Pan (8-32X112"\
TRIGGER-Throttle
THROTTLE HANDLE (old blue) (NOTE 3)
THROTTLE HANDLE

WASHER-Felt
PIN-Cotter
SHIELD-Spark Plug
PlN, Oil Plunger Retaining
VALVE-Check
SCREW-ldle
GROMMET KIT
PLUNGER-Spring

SPRING-Compression
"O'RING

VALVE-Check
BOOT- Throttle Rod

1

1

1

1

1

2
1

1

-1

1

1

1

'l

1

1

1

1

1

'I

'I

1

I

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



TOOTS FOR THE SXL.AO
ANVIL - Crankshaft 23846 4

PLUG - Seal assembly -............... 23758
Drive & Crankcase

SLEEVE - Seal protecting - Crankcase.......... 23759

SLEEVE - Seal installation - 23800
Drive & Crankcase

WRENCH - Spanner to assemble &................
disassemble Clutch

PLUG - Seal installation -
Drivecase assembly

PULLER - Magneto Rotor

SLEEVE - Seal protecting

PIN

WRENCH - Combination

WRENCH - lnsert......

TOOL - Clutch removal (for..............
Clutch Conversion Kit)

BIT - Driver lorx1l4" shank

23845

A 24290

23844

A 23934

23954

A 24424

A 24322

A 17146

24982 01

BIT - Driver torx 5/16" shank.......... 24982 02

TOOLS & AGGESSORIES

ALWAYS FURNISH MODEL AND SERIAL NUMBERS WHEN ORDERING PARTS. I
a:

' '_ -__-l_1

l

i

:

I

I

)

AEGESSORIES

CLUTCH CONVERSION K|T................... A96745

lncludes:
SHOE - Clutch

@
.. 1

..3

..3

..3

.. 1

.. 1

.. 1

.. 1

.. 1

.. 1

.. 1

.. 1

.. 1

_. 1

SPIDER - CIutch
SPRING - Clutch.......
SPROCKET & DRUM......
THRUST WASHEH.-...
THRUST WASHER.-...
THRUST WASHER.....

MANUAL OIL PUMP KIT ..............
(Prior to S/N 50440501)

lncludes:
BUTTON
otL LrNE.....

lncludes:
GROMMET

VALVE - Check
FILTER - Oil lntake
PLUNGER

24" Replaceable Tip

CHAIN

A93632 B
93639
93814 A

A95465
93643
93650
65064

A 65868

57289 1

A 59819

59794
A59818

.. 1

.. 1

.. 1

._1

lncludes:
"O" RING
"O'RING

SPRING

SAFE.T.TIP
lncludes:

KIT (Standard) .............. A70790 B

SCREW 82335

CARRY CASE .......... A01502 A .. 1

REEL - Starting Rope (250 Ft. ) (#s)...... s7o841 .. 1

INSERT KIT (for Drivecase & ................. A70370 A .. 1

Barstuds)

TUBING - Rubber (10 Ft.) (Fuel& OiD ... 70310 99 .. 1

TUBING - Rubber (100 Ft.) (Fuel & Oil).. 70309 98 .. 1

GUIDE BARS
16" Power Tip Bar ........ ..... PT 1 6381 05
20" Power Tip Bar PT20381 05

A59804A .. 1

45783410 .. 1

74388
59074
59293

24381 H5

16" 38-MD50-59 HSV....... J1'M7259-AH
20" 38-MD50-70 HSV....... J1-M7270-AH
24',38-MD50-81 HSV....... J1-M7281-AH

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



GUSTOMER ASSISTANCE
FOR THE LOCATION OF YOUR NEAREST HOMELITE SERVICING DEALER

IN THE UNITED STATES, PUERTO RICO, AND THE VIRGIN ISLANDS,

CALL: 1-800,-242-46.72

litee C!o
o)(oo

HEADOUARTERS
Homelite, lnc.
P.O. BOX 7047

CHARLOTTE, N.C. 28241

Homelite Atlantic SARL
Groupe Deere & Co.

BP 7011
95050 Cergy Pontoise Cedex

France

Homelite Pacific Ltd.
A Deere & Company Affiliate

ACN 008 683 538
94 Bushdale Street
P. O. Box 555 MDA
Knoxfield Vic 3180

Australia

OVERSEAS OFFICES
EUROPE, AFRTCA & MTDDLE.EAST

Homelite Netherlands B,V.
A Deere & Company Affiliate

Haverstraat 24
2153 cB Nieuw Vennep

The Netherlands

CANADIAN OFFICES
Homelite Ganada Limited
Homelite Canada Limit5e

A Deere & Company Affiliate /
Une Filiale de Deere & Company

1850-55efth Avenue
Lachine, Qu6bec. Canada H8T 3J5

1 -800-363-571 5

UNIT 212-214, 590 Ebury Place
New Westminster, B.C. V3M 6K7

1 -800-667-31 28

20-D Voyager Court South
Etobicoke, Ontario M9W 5M7

1 -800-465-2249

A Subsidiary of Deere & Company

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e




